CRITICAL AREAS IN THE POTOMAC RIVER BASIN

A Mid-1977 Review of Water Pollution Control

by Keith M. Brooks

Interstate Commission on the Potomac River Basin
4350 East West Highway
Bethesda, Maryland 20014
Technical Publication 77-3

December 1977



THE AUTHOR

Keith M. Brooks is employed by the Interstate Commission on
the Potomac River Basin as an Environmental Analyst. Mr.
Brooks received his Bachelor of Science degree in Biology
from the Pennsylvania State University and his Master of
Regional Planning degree from the University of
Pennsylvania.

ACKNOWLEDGEMENTS

Many sources were consulted in the preparation of this
updated report. By far, the most information was supplied
by the state water resources agencies in the Potomac basin.
[...]
which may be removed from the principal discharger list of
the Critical Areas in the future.

Kelly-Springfield Tire Company Cumberland, Md.

Kelly-Springfield Tire Company is a manufacturer of
truck and passenger car tires. The plant starts from basic
materials, such as synthetic rubber, petroleum products, and
other compounds. These materials are made into different
types of rubber needed for tires, and are then assembled and
vulcanized into the final products.

Kelly-Springfield has chosen to pretreat a portion of
its waste by vibratory separation and settling, and will
then send it to the Cumberland treatment plant for final
treatment. In addition to the portion sent to the municipal
plant, Kelly-Springfield has in-house treatment with three
outfalls to the Potomac River for cooling water, boiler
blowdown, and steam release. All of the design was

17



completed in July 1977, but some of the installation of
equipment will not occur until the latter months of 1977.

DISCUSSION

Critical Area Two may be considered one of the foremost
areas of concern in the Potomac River basin. The cumulative
effects of acid drainage from upstream orphan mines and the
discharge of oxygen-demanding substances in this region
account for a seriously degraded water quality. Although
the principal dischargers are either meeting or expecting to
meet their permit requirements, the current allowances
enable large quantities of oxygen-demanding substances to be
discharged, thereby degrading the water quality. To achieve
the goals of 1983, the permits will be made more stringent
and the principal dischargers will be required to make.major
efforts to comply and substantially improve the water in
this area. To complicate the situation, the abatement
efforts of Westvaco have ironically worsened the pH content
of the waters in the vicinity of the plant. 1In the past,
the highly alkaline effluent from Westvaco, to some extent,
neutralized the very acidic waters.

A positive development in this area is the ongoing
construction of Bloomington Dam, expected to be completed in
late 1981. This dam will be located twenty miles upstream
from Westvaco in Garrett County, Maryland and Mineral
County, West Virginia. It has been designed to provide
water quality control, reduction of flood damage, water
supply, and recreation. Low flow releases of the dam will
increase the dependable flow of the river at Luke from the
present 93 cubic feet second (cfs) to 305 cfs, a substantial
increase. The dam, when operational, can be expected to
make pH levels and dissolved oxygen more consistent through-
out the year.

Water problems have existed in this area for many years
and dramatic improvements are not expected in the near
future. The acid mine drainage is derived from abandoned
mines, and no one assumes responsibility for the degradation
and the necessary abatement measures. The Westvaco facility
has made great advances in treatment of its wastewater, but
it still is in violation of the permit and the July 1, 1977
deadline. Cumberland, the other violator, similarly is
acting in reasonably good faith and is in a fact-finding and
recommendation stage at present in order to solve its
infiltration and interconnection dilemma. If the State of
Maryland decides that these two facilities have acted in
good faith, they may be granted extensions in order to
achieve the targets of the 1972 Act.

18



CRITICAL AREA THREE

South Branch Potomac River, West Virginia

Critical Area Three is
located near the confluence of
the North and South Forks of
the South Branch of the
Potomac River. The area of
concern begins at Moorefield,
West Virginia, and extends
several miles downstream. Two
major dischargers account for
the water quality problems
attributable to point sources
and nonpoint sources supply
the remainder of the pollu-
tants. The river below
Moorefield is slow-moving and
numerous pools exist.

WATER QUALITY

No 1976 data was avail-
able for this portion of the
Potomac River because
there were no water quality monitoring stations located
there. Data is available starting with September 1977 and
will be available in the future. The STORET number assigned
to the new station, located at River Mile 285-45, is 550843.
In the past, water quality data was descriptive only. Nutri-
ents, from both point and nonpoint sources, accumulate in
the sluggish areas of the river and algal proliferation has
been observed.

PRINCIPAL DISCHARGERS

Rockingham Poultry Marketing Co-Op Moorefield, W.Va.

Rockingham Poultry Marketing Co-Op is the largest dis-
charger in the South Branch of the Potomac River. Prior to
1973, it was also designated as one of the largest polluters
in the entire Potomac River basin. In 1973, the establish-
ment added a Griffith-style aerated lagoon and a chlorin-
ator. Since that time, the discharge of this facility has
been of excellent quality according to West Virginia
officials. The NPDES permit allows 82 lbs/day of BOD5 and
124 1bs/day of suspended solids. 1In 1977, from January to
June, the flow averaged .43 mgd containing 134 1lbs/day of
BOD5 and 98 lbs/day of suspended solids. The fecal
coliform, a problematic parameter in the past, was 70

19



MPN/100 ml, indicating a high and efficient level of
treatment. The BODg level was in excess of this permit, but
the EPA has determined that Rockingham Poultry has been
acting in good faith and the BODs levels may be reduced with
careful operation of the facility.

Moorefield

The town of Moorefield's sewage treatment plant serves
approximately 1500 individuals. Treatment is primary with
upgrading to secondary treatment in progress. Step II of
the upgrading has been completed and the town is awaiting
the decision on the construction phase. This construction
phase is scheduled to begin by the spring of 1978, but
construction will probably start later than that. The NPDES
permit for this facility allows a discharge of .2 mgd con-
taining 50 lbs/day of BODg and suspended solids. 1In 1976,
with limited data, the flow averaged .13 mgd containing 320
lbs/day of BODg5 and 117 lbs/day of suspended solids. Fecal
coliform was 17,325 MPN/100 ml. The extremely high levels
of BOD5 and fecal coliform indicate the inefficiency of the
primary facility for adequately treating the wastes of the
town. Moorefield has a new Sewage Plant Committee which is
addressing the problems and is waiting for the Step III
decisions from EPA.

DISCUSSION

With the improvement of Rockingham Poultry Marketing
Co-Op, the major polluter on this portion of the South
Branch is now the small municipal treatment plant at
Moorefield. The flow is relatively minor, but due to the
slow-moving river and its poor assimilative capacity, water
quality is degraded. The addition of the nutrients to the
pools, as zones of accumulation, compounds the problem.

When the Moorefield treatment plant is upgraded to secondary
treatment, in 1978 or 1979, the nutrient concentrations
added to the river may be reduced.

The runoff of soil, animal wastes, and other nonpoint
sources of pollution may continue to create water quality
problems in the slow-moving South Branch. A comprehensive
Plan to manage the land resource more effectively will be
necessary in order for substantial improvements to be
manifested in the water quality of the Moorefield area. The
Moorefield treatment plant, due to its designation as a
minor discharger, has not been placed high on the enforce-
ment list by EPA for failure to achieve the goals of the
July 1, 1977 deadline. Additionally, the town has acted in
good faith by processing its application and is now awaiting
a decision by EPA.

20



CRITICAL AREA FOUR

Abrams Creek, Virginia

Critical Area Four is
located on Abrams Creek at
Winchester and extends into
Opequon Creek. In the past,
the water quality violations
in this region have been the
result of low dissolved oxygen
levels and high coliform con-
centrations. The Commonwealth
of Virginia classifies this
creek as Water Quality
Limited. The major dis-
chargers' impacts are felt
throughout Abrams Creek, as
well as into the Opequon.

WATER QUALITY

Monitoring Station:
1AABR002.73, Rt. 656 Bridge

oy

In 1976, dissolved oxygen
in Abrams Creek averaged 7.1 mg/l1 (1975 value = 7.2 mg/l).
The BODg level averaged 5.8 mg/1 (1975 value = 3.7 mg/l).
Nutrient levels were 7.3 mg/l for total nitrogen (1975 value
= 5.4 mg/l), and total phosphate averaged 1.1 mg/1 (1975
value = .55 mg/l). Fecal coliform, a persistent problem in
this stream segment, was a log mean of 5417 MPN/100 ml (1975
value = 4106 MPN/100 ml). In 1976, total nitrogen, fecal
coliform, and BOD5 levels increased, indicating a problem
with sewage treatment in the area.

PRINCIPAL DISCHARGERS

Winchester Winchester, Va.

The Winchester sewage treatment plant began operation
in December of 1949. The facility serves approximately
21,000 individuals in the City of Winchester and Frederick
County, treating municipal and industrial wastes. The flow
of the industrial dischargers is relatively small compared
with the municipal wastes, but makes up over 60 percent of
the organic loading of the plant. The largest single
contributor to the organic load is the National Fruit
Product Company, Inc. Treatment consists of primary
settling, chemical addition of polymers, trickling
filtration, and secondary settling. The sludge produced 1is

21



treated by anaerobic digestion, drying beds, and vacuum
filtering. During the fruit processing season, the plant is
subjected to large amounts of organic wastes requiring
treatment.

The permit issued for this facility allows a flow of
5.4 mgd containing 803 lbs/day of BODg and suspended solids.
The average flow in 1976 was 3.9 mgd. The BODs and
suspended solids discharged into Abrams Creek were 911
lbs/day and 515 lbs/day, respectively. The plant is not
overloaded except in its capacity to treat the high quan-
tities of organic material. This organic load contributes
to the violations of the BODg level. By February of 1977,
construction had been completed on a new chlorinating unit.
With this installation, the discharge was meeting its NPDES
permit and was removed from the list of facilities in fAon-
compliance. The future requirements, however, will not be
met with the present treatment system and advanced treatment
may be necessary for the high organic loading problem. The
Step I grant has been received and the Step II application
is currently being prepared for a regional plant.

Abrams Creek

This sewage treatment facility began serving the
Winchester area in June of 1977. The NPDES permit allows a
flow of .5 mgd containing 42 lbs/day of BODg and suspended
solids. Treatment consists of standard activated sludge
with ferric chloride addition.

O'Sullivan Corporation Winchester, Va.

The O'Sullivan Corporation processes natural and
synthetic polymers to vulcanize and finish shoe products.
Resins are manufactured into extruded film and sheeting.
Wastewater from the facility consists of in-plant 0il sumps
and spent cooling water and is discharged into Abrams Creek.
The current permit allows the maximum daily average concen-
tration for suspended solids, BOD5, and oil and grease to be
equal to 10 mg/l1. Total phosphorous permissable is 15 mg/1.
This permit for O'Sullivan was not written in units of
pounds per day. Since the Commonwealth of Virginia does not
include flow requirements in industrial permits, conversion
from concentrations to pounds/day is not possible for this
discharger. 1In 1976, the flow averaged 1.5 mgd with concen-
trations of 3.62 mg/1 for BOD5, and suspended solids equal
to 5.82 mg/l1. For all five outfalls, the permit require-
ments for every parameter were achieved. The 0'Sullivan
Corporation seems to have met the water pollution abatement
goals and may be removed from the next Critical Areas
report.

22



DISCUSSION

In 1976, Critical Area Four met all major water quality
standards with the exception of fecal coliform. Total
nitrogen was quite high for a stream in this area. The
source of these pollutants is presumably the Winchester
sewage treatment plant, with additional degradation by
nonpoint sources. This area is described as a Water Quality
Limited segment and there exists the possibility of water
quality violations during periods of low flow.

Of greatest concern to this stream segment is the
proliferation of nuisance aquatic plants. The uncontrolled
growth is due directly to the increased nutrients supplied
to the creek by point and nonpoint sources. Water Quality
will not appreciably improve until the design and construc-
tion phases of the regional treatment plant at Winchester
are completed. The impact of nonpoint sources will then be
more easily evaluated. There is the possibility that the
stream will remain in a degraded state due to the nutrient
rich nonpoint sources. If this becomes the case, management
of the land resource will have to be improved in order to
substantially improve the quality of the water resource.

23



CRITICAL AREA FIVE

Christians and Lewis Creeks, Virginia

Critical Area Five
consists of two small creeks
which discharge into the
Middle River: Lewis and
Christians Creeks. Lewis
Creek has in the past
experienced water quality
degradation, particularly low
dissolved oxygen, high
nutrient values, and high
coliform concentrations.
Christians Creek has been
historically within water
quality standards. The major
discharger to Lewis Creek is
the sewage treatment plant of
the City of Staunton. Non-
point sources are also thought
to have some deleterious
effects on water quality. Due
to Lewis Creek's extremely
small flow, any pollu-
tion that reaches the water body is significant.

WATER QUALITY

Monitoring Stations: 1BLEW005.40 Below Sewage
Discharge, Augusta Co.
1BCST006.43 Rt. 254 Bridge,
Augusta Co.

The dissolved oxygen concentration in Lewis Creek during
1976 averaged 7.6 mg/1 (1975 value = 9.1 mg/l). The other
parameters of interest for water quality of Lewis Creek were
PH equal to 8.5 (1975 value = 8.7); total nitrogen averaged
8.3 mg/1 (1975 value = 6.7 mg/l); total phosphate was 1.9
mg/l (1975 value = 1.4 mg/1); and fecal coliform averaged
1735 MPN/100 ml (1975 value = 1152 MPN/100 ml). The
nutrient levels for nitrogen, phosphorous, and coliform were
extremely high indicating inadequate sewage treatment or a
combination of such a problem with nonpoint sources.

The dissolved oxygen during 1976 in Christians Creek
averaged 8.7 mg/1 (1975 value = 10.2 mg/l). Other para-
meters of interest for Christians Creek were pH equal to
8.9 (1975 value = 8.9); total nitrogen averaged 1.7 (1975
value = 1.6 mg/1); total phosphate was equal to .30 (1975

24



value = .27 mg/1l) and fecal coliform levels were 126 MPN/100
(1975 value = 191 MPN/100). These values indicate excellent
quality for Christians Creek.

PRINCIPAL DISCHARGERS

Staunton

The sewage treatment facility of the City of Staunton
discharges to Lewis Creek, a tributary of the Middle River,
which flows to the South Fork of the Shenandoah River. The
plant serves approximately 25,000 individuals. This
secondary treatment facility consists of a barminuter, grit
removal, primary settling, two high-rate trickling filters,
final clarification, and chlorination. The treated effluent
adversely affects water quality and the level of treatmént
is not at Best Practicable Technology (BPT). The solution
to the system's shortcomings is either advanced waste
treatment or a pipe to discharge the effluent into the
Middle River which could assimilate the wastes better than
does the smaller Lewis Creek. The NPDES permit allows a
flow of 4.5 mgd containing 937 lbs of BODg/day and 901
lbs/day of suspended solids. 1In 1976, the flow averaged 1.8
mgd containing 337 lbs/day of BODg and 296 lbs/day of
suspended solids. The Staunton treatment facility had
frequent violations of the chlorine residual values. Step 1
has been completed for upgrading and the Step II has
recently been started. The plant is scheduled to relocate
its discharge to the Middle River in the 1980's.
[...]
ment. ©Step I has been initiated and the Step II grant
procedures are undergoing review. In 1976, the Waynesboro
treatment plant frequently experienced chlorine residual
violations which have been cited by the SWCB.

Crompton-Shenandoah Waynesboro, Va.

Crompton-Shenandoah is a dyer and finisher of pile
fabrics. The plant uses both natural and synthetic fibers
in the production process. Wastes from this plant include
waxes, dyes, bleaches, and other fabric processing by-
products. Present wastewater treatment includes a one-
million-gallon equalization basin, and a six-million-gallon
aerated lagoon employing biological treatment and final
clarification. The treatment process has been chosen by EPA
as a model facility and the BPT standards for the pile
fabrics industry were based on this specific operation.
Water quality standards have been met, and this facility's
effluent is currently exceeding BPT. The NPDES permit for
Crompton-Shenandoah allows a daily flow of 2.0 mgd con-
taining 60 lbs/day of BODg5 and 449 lbs/day of suspended
solids. 1In 1976, the average flow was 1.5 mgd and contained
44 lbs/day of BODg and 292 1lbs/day of suspended solids.
However, the BODg value permissable was exceeded in two
months of 1976, and Crompton-Shenandoah continues to exper-
ience difficulties in complying with BODg, suspended solids
and chemical oxygen demand limits for 1977. In October
1977, Crompton-Shenandoah was cited for violations of these
limits by EPA. The company was ordered to immediately
comply with the limits established in the permit.

E. I. du Pont de Nemours Waynesboro, Va.

DuPont is a manufacturer of synthetic fibers and
resins, including cellulose acetate, Orlon acrylic, and
Lycra Spandex. Treatment of wastewater, with a discharge
into the South River, includes neutralization, blending,
pre-aeration, cooling, activated sludge, clarification,
extended aeration, and dual media filtration. The plant has
three discharges, two of which are for cooling waters. The
NPDES permit, which expired on June 30, 1977, allowed a
discharge of 600 lbs/day of BODg and a discharge of 6,085
lbs/day of suspended solids. In 1976, the flow averaged 7.7
mgd and contained 428 lbs/day of suspended solids. The
permit was scheduled to be reissued by July 1, 1977 to
incorporate final limits for ammonia and organic nitrogen,
determined by water quality modeling of the South River.

The original permit contained limits for ammonia and organic
nitrogen which were contested by DuPont. The permit was
issued with a condition requiring the company to survey and
model the South River with special interest regarding
nitrogen loads and assimilative capacity. The original
limits were to be attained in 1979, according to the permit;
however, the Attorney General of the Commonwealth of
Virginia ruled that a 1979 compliance date was not

30



consistent with the mandate of P.L. 92-500 to meet water
quality standards by July 1, 1977. As a result, upon
expiration of the original permit on June 30, 1977, DuPont
was in violation of the July 1, 1977 deadline and was so
cited by EPA. In May 1977, a meeting was held in
Philadelphia with EPA, DuPont, and the SWCB, to make final
determinations on the appropriate nitrogen limits for
inclusion in the new permit. This meeting produced a
tentative agreement which would set limits on ammonia in a
two-tiered system: 50 lbs/day for a daily average in the
months of June through October and 200 lbs/day in the months
of November through May, the months of greatest flow. The
permit is expected to be reissued by early 1978. 1In the
summer of 1977, DuPont closed the acetate fiber plant,
reducing total production and the resulting discharge.. A
new nylon plant is in the final construction stages; however
no target date has been set for start-up of the operation.

DISCUSSION

The South River downstream of Waynesboro has had a
history of water quality problems attributable, in part, to
wastewater discharges of E. I. du Pont, Crompton-Shenandoah,
and the Waynesboro sewage treatment plant. Recent abatement
efforts have been effective in reducing the BODg levels in
the stream. Nitrogen levels have remained an issue of some
controversy among EPA, DuPont and the Commonwealth of
Virginia, but compliance is expected within a reasonable
amount of time.

Overshadowing the current water quality problems and
progress has been the discovery, in September 1976, of
mercury contamination in the sediment and fish of the South
River and South Fork. Following a report by DuPont of high
levels of mercury, the SWCB investigated and found high
levels of mercury near the DuPont plant, and levels in
smallmouth bass exceeding current Food and Drug Admin-
istration guidelines as far away as Front Royal, more than
130 miles away. Mercury was used by DuPont in manufacturing
at Waynesboro, but the use of this element in the process
was curtailed twenty-seven years ago in 1950.

On June 6, 1977, Governor Mills Godwin of Virginia
announced the closing of the South River below Waynesboro
and the entire South Fork to the taking of fish for eating,
due to mercury contamination. Apparently, a relatively
small amount of mercury has contaminated the sediment of one
of the Potomac basin's most renowned fishing areas, and the
contamination is likely to persist for many years.

With this recent discovery, the future quality of this

Critical Area, despite improved treatment of present
discharges, is very uncertain.

31



CRITICAL AREA EIGHT

Hawksbill Creek, Virginia

Critical Area Eight is
located near the town of Luray
on Hawksbill Creek and
continues downstream to the
creek's confluence with the
South Fork of the Shenandoah
River. The creek experiences
low dissolved oxygen, high
fecal coliform levels, high
total solids, and a high
nutrient level during the
summer. The magnitude of
these problems is aggravated
by the prevalence of nonpoint
source pollution, in addition
to two major point dis-
chargers.

WATER QUALITY

Monitoring Station:
1BHKS006.04, Luray, below STP

In 1976, fecal coliform counts in the Hawksbill Creek
near Luray averaged 6000 MPN/100 ml (1975 value = 2564
MPN/100 ml). The dissolved oxygen level was 8.6 mg/l (1975
value = 10 mg/l). Total nitrogen in 1976 was 5.34 mg/l
(1975 value = 3.35 mg/l). Total phosphate averaged 1.62
mg/1l (1975 value = 1.55 mg/l). Reports of the creek running
a deep brown color have been periodically received in the
past, but the monitoring system did not show this in 1976.

PRINCIPAL DISCHARGERS

Luray

The treatment facility of the town of Luray treats the
wastes of approximately 5,000 residents and some industrial
dischargers. The facility discharges into Hawksbill Creek
and is scheduled to be abandoned in the future. A Step II
grant has been completed and is under review for a new
regional-type facility located in Luray. The new treatment
plant is expected to have a capacity of .80 mgd and have
advanced treatment capability. The Luray facility currently
operating has an NPDES permit which allows a flow of .65
mgd, a BODg discharge of 846 lbs/day and suspended solids of
651 lbs/day. The 1976 discharge from the Luray plant

32



included flow equal to .488 mgd, with BOD equal to 317
lbs/day, and suspended solids equal to 384 lbs/day. The
plant was originally designed to treat only .335 mgd,
however the permit was amended in 1976 allowing an increased
flow of .65 mgd. Infiltration and inflow have been recog-
nized as major problems of this facility. The I/I difficul-
ties plus concentrated wastes from the industrial dis-
chargers have produced a situation in which the plant has
not violated its NPDES permit, but will not be able to meet
more stringent future permit requirements. The chlorine
residual value was the only parameter which was regularly in
violation of the current permit allowances.

Virginia Oak Tannery Luray, Va.

Virginia Oak Tannery, a manufacturer of leather goods,
also discharges into Hawksbill Creek, a tributary of the
South Fork of the Shenandoah River. The current treatment
consists of flow equalization, neutralization, settling,
biological treatment in three aerated lagoons, final clarifi-
cation and chlorination. The original NPDES permit allowed
a BODg load of 700 lbs/day and suspended solids of 3,400
lbs/day. 0il and grease were given limits due to the nature
of the industry. 1In 1976, the BODg discharge was 397
lbs/day, the suspended solids equaled 1553 lbs/day, and the
flow averaged .33 mgd. Fecal coliform values were regularly
in great excess of 400 MPN/100 ml. The yearly average for
fecal coliform was approximately 140,000 MPN/100 ml. BODg
and bacteria violations were common for this facility.

Virginia Oak Tannery has been placed by EPA on the list
of facilities violating the compliance schedules of the July
1, 1977 deadline. The company's permit was recently re-
issued and compliance is currently being maintained for all
parameters except fecal coliform.

DISCUSSION

The two principal dischargers to Hawksbill Creek are
utilizing a stream which has insufficient assimilative
capacity for their present wasteloads. The future construc-
tion of the regional advanced wastewater treatment plant
should aid the recovery of this area. Virginia Oak Tannery
has been issued a new permit and enforcement proceedings
have been initiated by the SWCB for failure to comply with
the fecal coliform limits.

33



CRITICAL AREA NINE

North Fork Shenandoah River, Virginia

Critical Area Nine is
located on the North Fork of
the Shenandoah River near the
town of Broadway and extends
downstream for approximately
ten miles. Municipal and
industrial dischargers have
caused severe water quality
problems for many years. The
most conspicuous examples of
pollution are low dissolved
oxygen levels, high fecal
coliform, and visible scum, as
well as occasional floating
debris in the water body.
This area has been described
as one of the most polluted
areas in the entire Potomac
basin, but water quality is
improving.

WATER QUALITY

Monitoring Station: 1BNFS088.00 Rockingham County

In 1976, the dissolved oxygen in the North Fork in this
segment averaged 7.6 mg/l1 (1975 value = 8.1 mg/l). Fecal
coliform levels in 1976 were high, averaging 722 MPN/100 ml
(1975 value = 1850 MPN/100 ml). Nutrient levels consisted
of total nitrogen equaling 4.5 mg/1 (1975 value = 2.3 mg/l)
and total phosphate equal to .60 mg/l1 (1975 value = .13
mg/l). Water quality for the North Fork, in 1976, indicated
that although some major problems persist the area has
improved from the period when severe pollution frequently
was reported.

PRINCIPAL DISCHARGERS

New Market

The town of New Market operates a sewage treatment
facility that serves approximately 1500 individuals and
treats the wastes from a Holly Farms chicken processing
plant. Treatment includes a Griffith activated sludge
process and is designed for .28 mgd. Although the treatment
is not designated as a major discharger by EPA due to its
small capacity, the facility is often overloaded and the

34



effluent discharged is of poor quality. The NPDES permit
allows a flow of .375 mgd containing 688 lbs/day of BODs5 and
suspended solids equal to 547 lbs/day. 1In 1976, the flow
averaged .248 mgd with 344 1lbs/day of BODg, and suspended
solids averaged 211 lbs/day. Although the treatment facil-
ity met its NPDES requirements in all measured parameters,
except the chlorine residual which was violated in every
month, the permit allows extremely high concentrations of
BOD5 and suspended solids (220 mg/1 and 175 mg/l respec-
tively) to enter the river and degrade its quality. To meet
future requirements, however, the plant will have to be
upgraded. The Step I application is in revision and
awaiting the new policy of the Virginia State Water Control
Board regarding sewage treatment plants and their funding.

Timberville

The treatment facility of the town of Timberville has
bar screens, primary settling, activated sludge for
secondary treatment, and chlorination. The NPDES permit
allows a flow of .103 mgd, a BODg load of 20.6 lbs/day, and
suspended solids equal to 20.6 lbs/day. 1In 1976, the Timber-
ville facility had an average flow of .07 mgd, BODg equal to
13 1lbs/day, and suspended solids equal to 10 lbs/day. The
Timberville upgrading is on the Virginia Fiscal Year 1977
priority list for Step I.

The 1976 values on the average were within the stand-
ards, but violations in BODs5 occurred in four months and
suspended solids violations in two. The maximum chlorine
residual limitation was exceeded in most months of 1976.
The Timberville facility is not labeled as a major dis-
charger by the EPA.

Broadway

The town of Broadway utilizes a series of two ponds for
treatment of the town's wastes. The ponds were designed to
treat approximately .1 mgd. The NPDES permit originally
allowed a flow of .10 mgd containing 40 lbs/day of BODgs and
suspended solids. In July 1976, the permit was amended to
allow a flow of .31 mgd containing 194 1lbs/day of BODg5 and
465 lbs/day of suspended solids. 1In 1976, the flow averaged
.18 mgd, and contained 85 lbs/day of BOD5 and 77 lbs/day of
suspended solids. The chlorine residual limits were fre-
quently violated. After the initial permit requirements
were relaxed, the plant was in compliance. The upgrading of
the Broadway facility, necessary to meet the more stringent
future requirements, had been added to the state priority
list for Step I funding for Fiscal Year 1977.

National Fruit Product Company Timberville, Va.

The National Fruit Product Company, Inc. produces
canned fruit items. The plant discharges two types of waste

35



from two outfalls--one waste heat and the other process
water. Wastewater is screened before it is discharged into
a series of lagoons with capacities ranging from 600,000
gallons to two million gallons. The NPDES permit allows a
discharge of 37 lbs/day of BODg and 52 lbs/day of suspended
solids.

In 1976, the flow averaged .02 mgd during the five
months when there was a discharge. The BODg5 averaged 19
lbs/day and suspended solids were 20 lbs/day. This facility
is considered to be better than BPT and will require no
further upgrading. The heated water never exceeded the
permissible levels during 1976.

Rockingham Poultry Marketing Cooperative Broadway, Va.

The Rockingham Poultry plant discharges to the North
Fork of the Shenandoah River. The Broadway plant of
Rockingham Poultry is a poultry processor and a rendering
operation. The treatment of wastes previously consisted of
grease and solids separators, two anaerobic lagoons, and a
mechanically aerated lagoon. The plant completed installa-
tion of enhanced secondary treatment plus chlorination to
meet BPT on June 30, 1977. The NPDES permit originally
allowed a discharge of 2270 lbs/day of BODg and 1630 lbs/day
of suspended solids. Current effluent limitations for BODsg
and total suspended solids are 112 lbs/day amd 155 lbs/day,
respectively. 1In 1976, Rockingham Poultry had an average
flow of 1.0 mgd containing 1635 lbs/day of BODg and 747
lbs/day of suspended solids. The upgrading of this treat-
ment plant was necessary in order to meet the more stringent
effluent limitations.

In November of 1976, Rockingham Poultry requested an
extension of its effluent limitation schedule. The request
was denied by the Commonwealth of Virginia and the company
was directed by the State Water Control Board to comply with
the permit requirements by June 30, 1977. A hearing for
Rockingham Poultry has been scheduled in December 1977 for
the failure of the new treatment facility to meet the NPDES
permit effluent limitations.

Shen Valley Meat Packers, Inc. Timberville, Va.

Shen Valley Meat Packers, Inc. processes hogs and beef
livestock. Treatment consists of fat and scum skimming,
anaerobic digestion, aeration, final settling, polishing,
and chlorination. The permit issued to Shen Valley allows
it to discharge 57 lbs/day of BODg, 91 lbs/day of suspended
solids, and a concentration of 400 MPN/100 ml of fecal
[...]
Potomac River shows the
effects of a growing popula-
tion in proximity to a major
water body. In this small

EA TR

stretch, the Potomac is »mmﬁ“

subjected to the treated z, i
wastes of three million people 7 EZ:
and severe urban runoff i
problems.

WATER QUALITY

Monitoring Stations:

POT1184 Little Falls Dam
101001 Fletcher's Boathouse
101007 Hains Point

101011 Below Blue Plains

Treatment Plant

This portion of the Potomac has long suffered from water
The severity of the problem was recog-

pollution problems.
nized as long ago as 1925, when the U.S. Public Health
Service concluded that no section of the river adjacent to
the District of Columbia "could be considered free enough
from pollution with sewage to permit its use for bathing
without a potential danger to such bathers of contracting
sewage borne diseases." In 1932, when the raw sewage of

nearly 600,000 people was being discharged into the Potomac,
In 1937, 18 years after

the situation was termed critical.
the public Health Service first suggested treatment for
sewage in the metropolitan area, the Blue Plains sewage
treatment plant was constructed to supply the wastes with
primary treatment. But within six years, because of con-
tinued population growth, the organic load reaching the
Potomac was a third greater than that in 1932, before any
treatment was available. Beginning in 1949, the primary
Plant was expanded to 175 mgd and serious planning for
upgrading to secondary treatment was under way. In 1958,
expeditious completion of the secondary treatment was
recommended to improve a river that had become degraded by

55



excessively low dissolved oxygen levels, foul odors, noxious
floating debris, and bacterial contamination that had closed
the river to bathers from Three Sisters Island to Hallowing
Point. Expanded and upgraded treatment facilties at Blue
Plains, providing a low degree of secondary treatment(a
capacity of 240 mgd with BODg and suspended solids removal
of 75 percent and chlorination), began operation in 1959.

However, prior to 1959, as well as subsequently,
evidence of a trend toward eutrophication in the estuary was
noted. An invasion of water chestnut occurred, especially
in the tributaries of the upper estuary, beginning in the
1930's. It was alleviated by a Corps of Engineers program
of physically removing each and every plant. An extensive
invasion of water milfoil followed in the 1940's and 50's,
impairing both the surface usefulness of the water for -small
boats and creating oxygen depletion in creeks and embay-
ments. These growths disappeared in the late 1950's 'by some
unexplained natural means. Subsequently, during the 1960's,
the estuary was characterized by massive and persistent
blue-green algae blooms in the tidal freshwater portions,
which at times resulted in ugly, malodorous algal mats and
oxygen depletions as the algae died and decayed. Although
concern over bacterial pollution and high organic loadings
continued, in the late 1960's and early 1970's eutrophi-
cation also had become a major concern. Visual observations
by even the most casual passer-by indicated that excessive
aquatic plants and algae were a problem in the Potomac and
scientific research in the Potomac reinforced these casual
observations. Studies indicated that at least one of the
nutrients being discharged to the Potomac which encouraged
algal growth would have to be limited to stop the steady '
decline of the Potomac. The nutrient most often mentioned
was phosphorous. Federal and state representatives at a
Washington Metropolitan Area Potomac Enforcement Conference
in 1969 recommended that all sewage treatment facilities in
the area be required to remove 96 percent of their BODg and
phosphorous load and 85 percent of their nitrogen load.
These recommendations have since been used by the states and
federal government as guidelines for writing NPDES permits
in the Washington Metropolitan Area.

The Potomac River is muddy and brown during and after
storms, the result of erosion from construction and other
land-disturbing activities primarily in the metropolitan
area. Suspended solids, turbidity, and color tests were not
run in 1976; however, visual analysis would indicate that
runoff is, indeed, a problem for the Potomac estuary. Water
quality has been improving in the past few years. 1In 1976,
nutrients continued their downward trend from the high
levels recorded during the algal blooms of the 1960's. Four
sampling stations were chosen for this area of the river for
comparison of upstream and downstream points.

In 1976, the dissolved oxygen recorded at Little Falls

56



Dam averaged 9.6 mg/l1 (1975 value = 9.3 mg/l), nutrient
levels were .78 mg/l for nitrate-nitrogen (1975 value = .58
mg/l), and total phosphate was equal to .06 mg/l1 (1975 value
= ,07 mg/l). Fecal coliform in 1976 was 256 MPN/100 (1975
value = 430 MPN/100).

Three stations were located within the District of
Columbia limits. Fletcher's Boathouse had a dissolved
oxygen value of 10.1 mg/l, nutrient values of 1.7 mg/l for
total nitrogen (1975 value = 2.4 mg/l), and total phosphate
equal to .16 mg/l (1975 value = .25 mg/l). Hains Point had
a dissolved oxygen value equal to 10.0 mg/l, nutrient levels
included total nitrogen equal to 1.9 mg/l (1975 value = 2.5
mg/l), and total phosphate equal to .12 mg/1 (1975 value =
.11 mg/l). Below the Blue Plains sewage treatment plant,
the dissolved oxygen was 8.0 mg/l, nutrient values were-2.9
mg/1l for total nitrogen (1975 value = 3.1 mg/l), and .23
mg/1l for total phosphate (1975 value = .24 mg/1). 1In 1976,
of 364 measurements in the District of Columbia, only seven
were in violation of the dissolved oxygen minimum of 4.0
mg/l. The improvement is significant because, historically,
the major water quality problem in the Potomac estuary has
been severe oxygen deficits. The other problem which has
Plagued the Potomac has been fecal coliform bacteria
violations. 1In 1976, fecal coliform counts did not meet
water quality standards for recreation. Excessive fecal
coliforms will probably continue due to storm discharges
from combined sewers.

PRINCIPAL DISCHARGERS

In the Washington Metropolitan Area, there are 13
municipal dischargers with flows of one mgd or greater.
Described below will be the major discharger to the Potomac,
the Blue Plains Sewage Treatment Plant, and a proposed plant
at Dickerson, Maryland, which has been the subject of much
controversy. The controversy regarding the Dickerson
facility will be discussed in some detail in the section
following the listing of the major dischargers, since the
Dickerson decision will have a substantial impact on the
regional wastewater treatment crisis.

Blue Plains Sewage Treatment Plant

The dominant water pollution control facility located
along the Potomac River main stem is the Blue Plains Waste-
water Treatment Plant in the District of Columbia. The
District of Columbia's flow share of the 309 mgd design
capacity is 135 mgd (43.7 percent), suburban Maryland's
share is 153.3 mgd (49.6 percent), and the Virginia suburbs
is 20.7 mgd (6.7 percent). The treatment system currently
completed or under construction includes primary clarifi-
cation, modified aeration activated sludge secondary
treatment, and tertiary treatment by dual addition of alum
and/or ferric chloride for phosphorous removal, biological
nitrification(oxidation of organic nitrogen and ammonia to

57



reduce nitrogenous oxygen demand), multi-media filtration,
and disinfection with chlorine gas. 1In February of 1975,
EPA deferred the requirement for construction of the
denitrification facilities until water quality improvements
could be evaluated.

The District of Columbia is constructing a full-scale
raw sludge composting facility in the Oxon Cove area near
the Blue Plains plant. When this composting process is in
full operation in 1978, disposal of raw and digested sludge
directly on land will be discontinued. Other composting
sites are being evaluated for use when the sludge volume
exceeds the capacity of the Oxon Cove site. Current
proposals call for the use of incineration as a back-up
process only. Thus, Blue Plains will be the first major
facility in the nation to use composting as a primary sludge
handling method.

The NPDES interim permit allows a flow of 309 mgd
containing 77,312 lbs/day of BODg and suspended solids. 1In
1976, the flow averaged 294 mgd and contained 82,000 lbs/day
of BODg and 74,917 lbs/day of suspended solids. 1In
mid-September of 1976, the full secondary capacity came
on-line and the plant met its interim requirements.

The District of Columbia's Department of Environmental
Services reported that the schedule of contract completions
should enable the plant to meet the final effluent require-
ments of the NPDES permit by mid-1979. Blue Plains was
placed on the EPA list of facilities in violation of the
July 1, 1977 milestone date, due to a tardy compliance
status report for April 1977.

Dickerson

A proposed treatment facililty in western Montgomery
County, Maryland, is currently under review by EPA, the
State of Maryland and the Counties of Montgomery and Prince
George's. 1In 1975, the preliminary design for an advanced
wastewater treatment facility (AWT) was completed. The
plant was designed to process 60 mgd of sewage. The
proposed treatment would include screening, grit removal,
complete mix activated sludge, secondary clarification, lime
coagulation, flocculation, chemical clarification, two-stage
recarbonation, breakpoint chlorination, filtration, granular
carbon adsorption, and disinfection. The design incorpo-
rated the latest proven technology to ensure a high level of
protection for public health and the environment. The
current status of this proposed treatment facility will be
discussed in the following section.

The proposed Dickerson Plant, although it would not
discharge directly to the Potomac estuary, would have
profound effects on the quality of the estuary by processing
much of the suburban Maryland sewage to a very high level of

58



treatment.

DISCUSSION

The Washington Metropolitan Area is undertaking an
enormous program for pollution control, and advanced waste
treatment facilities should greatly reduce the level of
pollution attributed to sewage. The Dickerson Plant
proposed for western Montgomery County has been a center of
much controversy during the past two years. In 1975,
Montgomery County, Maryland, and the Washington Suburban
Sanitary Commision (WSSC) completed the final design for a
regional advanced wastewater treatment facility at
Dickerson, Maryland, to relieve a sewer capacity crisis
which began back in May of 1970. The Dickerson site was
selected after study of 17 alternative locations in an® open
public process marked by much controversy. Following this
process, EPA stated that no upstream discharge point closer
to the metropolitan D.C. water supply intakes than Dickerson
would be accepted. Dickerson was proposed as superior to
all other alternatives, with respect to location and the
proposed treatment process. Additionally, the Dickerson
facility was expected to include capacity for suburban
Fairfax County, Virginia, and the District of Columbia.
These jurisdictions would pay for capacity at Dickerson, but
would actually use an equivalent amount of Montgomery
County's existing capacity at the Blue Plains treatment
plant. The Dickerson location was reviewed and approved by
the State of Maryland, and subsequently included in the
state's Potomac metropolitan area basin water quality
management plan, which was approved by EPA in April 1975.

In mid-1976, EPA Region III returned the WSSC appli-
cation which had been certified by the state for a con-
struction grant under P.L. 92-500. EPA 's reasons included
the contention that the proposed plant was oversized, too
costly, and needed capacity could be provided by alternate
means. The State of Maryland, Montgomery and Prince
George's counties, and WSSC subsequently sued EPA in U.S.
District Court. The District of Columbia later joined the
plaintiffs in the suit. 1In September 1977, Judge John L.
Smith instructed the parties to reach a compromise that
would permit Montgomery County to build a regional sewage
treatment plant. These negotiations were still under way at
the time this report was written.

In the meantime, a study by consultants for WSSC
explored several possible approaches for land treatment of
sewage and identified a number of preliminary sites in
Montgomery County for further investigation. This finding
now makes it possible for Montgomery County to further
consider the feasibility of land treatment, along with other
mid-term alternatives in the facilities planning process.
The application for a Step I grant from EPA to study ways of
meeting Montgomery County mid-term local needs, as

59



contrasted with the longer-term regional needs for which the
Dickerson plant is proposed, was pending with EPA Region III
in November 1977.

With expected future advances in point source pollution
abatement, concern will soon be redirected to the nonpoint
sources. These pollutants will continue to enter the
Potomac River and adversely effect the water quality. The
discharges of combined sewer overflows and storm water
runoff will continue to burden the Potomac estuary with high
fecal coliform levels, limiting potential water uses.
Sediment will be transported from sites upstream as well as
from the urban environment of the capital area. The goals
of fishable and swimmable waters for the Potomac estuary, as
defined by present criteria, may be difficult to achieve,
but improvements have occurred and the trend will probably
continue. .

60



CRITICAL AREA SEVENTEEN

Piscataway Creek, Maryland

Critical Area Seventeen #fw‘y' L Y
is located south of the //’ <
District of Columbia on > J).aﬁ' - Mal)/"t";
Piscataway Creek in Prince ) ? ‘-uL- ;
N

George's County. The
Piscataway Creek drains
approximately-80 square miles
and discharges into the
Potomac estuary. Due to its
proximity to the employment
centers of the Metropolitan
Washington Area, this drainage
basin is being developed
extensively as a suburban
residential area. The effect
of freshwater inflow on the
general water quality of the
tidal portion of Piscataway
Creek is minimal. About three
miles before the confluence
with the Potomac, the creek
broadens significantly to a
width of three quarters of a mile. 1In this tidal area,
quality of the water is affected by the quality of the upper
portion of the creek and its land uses.

WATER QUALITY

Monitoring Station: PIS033 S. Piscataway, Md.
Rt. 210 Bridge

Only limited sampling has been done by the Maryland WRA
in the Piscataway Creek since 1970, when a comprehensive
study was performed. 1In 1976, only one month (June) was
sampled during the April though September period, and in
1975 only two months were sampled, making water quality
evaluation uncertain and perhaps misleading. Dissolved
oxygen averaged 10.1 mg/l (1975 value = 10.2 mg/l), and pH
was 6.6 (1975 value = 7.5). Nutrient levels of nitrate-
nitrogen averaged 1.82 mg/1 (1975 value = .57 mg/l). Total
phosphorous was .81 mg/1 (1975 value = .08mg/l). Fecal
coliform in 1976 averaged 230 MPN/100 ml (1975 value = 994
MPN/100 ml).

The best statement that can be made concerning water
quality in the Piscataway Creek is from the Maryland 1977

61



305(b) report which states that "no signficant changes were
noted and the limited sampling did not reveal any major
violations of standards. Eutrophic conditions were
observed, however, during most of the year ."

PRINCIPAL DISCHARGERS

Piscataway Sewage Treatment Plant

The largest discharge to Piscataway Creek comes from
the Piscataway Sewage treatment plant located where the
Creek begins to widen to the ultimate 3/4 mile width at its
mouth. The Piscataway plant has primary and secondary
facilities capable of handling 30 mgd. ~The NPDES permit
allows it to discharge 1418 lbs/day of BODg and suspended
solids to the Piscataway embayment. A second NPDES permit
issued in 1975 allows a discharge of 2500 lbs/day of sus-
pended solids and BODg to be discharged through an outfall
into the Potomac estuary. This outfall was not in service
in 1976 since the construction was not yet completed. 1In
1976, the embayment discharge was 15.2 mgd containing 632
lbs/day of BOD5 and 637 lbs/day of suspended solids.

In November of 1975, a $27-million contract was awarded
to add advanced wastewater treatment at Piscataway. The
addition will include biological nitrification, mixed-media
filtration, and post-aeration. Once completed, this project
will enable Piscataway to handle its full capacity of 30
mgd. 1In 1977, the State of Maryland approved the Prince
George's County Ten-Year Water and Sewerage Plan which
included a 30 mgd addition to the Piscataway plant.

Capacity would then be at a total of 60 mgd with a Potomac
discharge. The Piscataway plant will receive Montgomery
County sewage from the Anacostia basin.

The project to relocate the outfall of the sewage treat-
ment plant from the embayment to the Potomac estuary is
still under way. The discharge permit for Piscataway did
not impose effluent limitations after June 30, 1977 for the
embayment outfall, since the pPlant was expected to be
abandoned before that date. The Maryland Water Resources
Administration has recognized the construction delays in the
Project and has modified the permit to allow discharge
through the embayment outfall until November 5, 1979. This
action occurred in July 1977.

Andrews Air Force Base

Andrews Air Force Base, the only other major discharger
to Piscataway Creek, has diverted its discharge from
Piscataway Creek into the WSSC system for treatment at the
Piscataway plant.

62



DISCUSSION

The relocation of the Piscataway discharge from the
embayment to the Potomac main channel should decrease the
annual nutrient load which reaches the creek and causes
increased biological production. There are few industrial
discharges and after the Piscataway outfall is relocated, no
major dischargers should remain in the Piscataway Creek.

The future of the treatment plant is in question due to
the Dickerson controversy, mentioned previously in this
report. An alternative to Dickerson proposed by EPA is a
further addition to Piscataway, enabling it to expand
eventually from the planned 60 mgd to 95 mgd. This
expansion would make the Piscataway treatment facility the
second largest in the metropolitan region, after Blue
Plains. A more complete analysis of this alternative will
require a decision on Dickerson. Officials in Prince
George's County and their constitutents have voiced strong
opposition to such a plan.

For the future, Piscataway Creek should experience
improved water quality. Point sources will effectively be
eliminated by 1979 and then only the remaining nonpoint
pollutants will detrimentally affect stream quality.

63



CRITICAL AREA EIGHTEEN

Bull Run Drainage Basin and the Occogquan Reservoir

Critical Area Eighteen
lies in the Bull Run watershed
(including Cub Run, Flat
Branch, and Bull Run) and
extends into the Occoquan
Reservoir. This area in
Prince William and Fairfax
Counties, Virginia, receives
the discharges of 11 major
municipal facilities and
various nonpoint sources. The
Occogquan Reservoir, a major
water supply source for the
densely populated Northern
Virginia area, has been the
topic of numerous studies and
in-depth monitoring programs.
A policy for wastewater
management for the Occoquan
watershed was adopted by SWCB

in 1971.

WATER QUALITY

Monitoring Stations: 515T40 Bull Run near
Clifton, Va.
518T50 Cub Run near
Bull Run
51ST10 Occoquan
Creek near
Manassas, Va.
1AFLB000.64" Flat Branch
Manassas, Va.

In 1976, dissolved oxygen averaged 9.0 mg/1 (1975
value = 8.5 mg/1) in Bull Run. BODg values averaged 2.1
mg/1 (1975 value = 2.2 mg/1l). Total Kjeldahl Nitrogen (TKN
= organic nitrogen plus ammonia) averaged 2.0 in 1976 (1975
value = 2.5 mg/1).

Dissolved oxygen in Cub Run averaged 8.9 mg/1 (1975
value = 8.6 mg/l). BODg averaged 2.8 mg/l (1975 value = 2.3
mg/l), and TRN averaged 1.46 mg/l1 (1975 value = 2.25 mg/1l).

Dissolved oxygen in Occoquan Creek averaged 9 mg/l1 in

1976 (1975 value = 8.6 mg/l), and BOD5 averaged 2 mg/1 (1975
value = 2.,9). TKN averaged 1.06 mg/1 (1975 value = 1.79

64



mg/1).

Dissolved oxygen in Flat Branch averaged 7.2 mg/l (1975
value = 6.1 mg/l), and BODg was extremely high with a mean
of 10.5 mg/1 (1975 value = 5.0 mg/l). The data was insuffi-
cient for this station in 1976, with only three reports, and
a high reading of 16.0 mg/l1 influenced the mean. Total
nitrogen averaged 14.2 mg/1 (1975 value = 9.0 mg/1), and
total phosphate averaged 3.3 mg/1 (1975 value = 3.4 mg/l).
Fecal coliform levels were a bit higher in 1976 with an
average of 274 MPN/100 ml (1975 value = 73 MPN/100 ml).

Water problems generally arise in the Occoquan during
the summer months when the lower portion of the reservoir
becomes oxygen deficient -and algal blooms cause serious
taste and odor problems in the finished water. The concen-
trations of plant nutrients are generally higher, and algal
blooms occur more often in the Bull Run arm of the reservoir
than in the Occoquan Creek arm. The summer is especially
serious because the nutrient concentrations are high and the
dissolved oxygen concentrations are low.

PRINCIPAL DISCHARGERS

Greenbriar

The Greenbriar plant discharges into the headwaters of
Big Rocky Run. The plant treats the wastes of some 7,000
individuals. The facility employs a comminutor followed by
parallel activated sludge package units, in addition to two
holding ponds for treatment, and enhancement by chemical
addition. The NPDES permit allows a discharge of .8 mgd
containing 133 lbs/day of BODg and suspended solids. 1In
1976, the flow averaged .71 mgd with BODg averaging 21.4
lbs/day and suspended solids averaging 37 lbs/day. The
fecal coliform values for the year averaged only 1.5 MPN/100
ml. Values for the chlorine residual in most months were
below the minimum needed for disinfection and at other times
above the maximum permissible for receiving waters.

Big Rocky Run

The Big Rocky Run treatment plant discharges into Big
Rocky Run, treating the wastes of 2,500 persons. Treatment
consists of a packaged stabilization unit that includes a
raw sewage comminutor, an aerated grit chamber, chlorinator,
and a holding pond. The NPDES permit allows a discharge of
.25 mgd containing 29 lbs/day of BODg and suspended solids.
In 1976, the average flow was .20 mgd and contained 14
lbs/day of BODg and 14 lbs/day of suspended solids. Values
for the chlorine residual in most months were below the mini-
mum needed for disinfection and at other times above the
maximum permissible for receiving waters. The fecal
coliform average was 3.4 MPN/100 ml.

65



Upper Cub Run

The Upper Cub Run sewage treatment plant discharges
into Cub Run. The treatment, for approximately 2,000
individuals, consists of activated sludge with contact
stabilization. Enhancement is accomplished by the addition
of ferric chloride, and then the effluent is chlorinated.
The NPDES permit allows a discharge of .25 mgd containing 31
lbs/day of BODg and suspended solids. 1In 1976, the
discharge of .18 mgd averaged 7.4 lbs/day for BODg and 8.8
lbs/day for suspended solids. The fecal coliform average
was 4.3 MPN/100 ml.

Middle Cub Run

The Middle Cub Run treatment plant discharges into Cub
Run four miles downstream of the Upper Cub Run discharge.
The plant treats the wastes of 6,000 individuals using con-
tact stabilization, ferric chloride addition, lagoons and
chlorination. The NPDES permit allows a discharge of .6 mgd
containing 100 lbs/day of BOD; and suspended solids. 1In
1976, the flow averaged .57 mgd and contained 33 lbs/day of
BODg5 and 47.5 lbs/day of suspended solids. The fecal
coliform average was 2.2 MPN/100 ml. Values for the
chlorine residual in most months were below the minimum
needed for disinfection and at other times above the maximum
permissible for receiving waters.

Flatlick

The Flatlick sewage treatment plant discharges into
Flatlick Run, approximately three miles before its
confluence with Cub Run. Treatment consists of primary
settling tanks, activated sludge with alum addition, holding
ponds, and chlorination. The NPDES permit allows a
discharge of .5 mgd containing 62.6 lbs/day of BODg and
suspended solids. 1In 1976, the average flow was .36 mgd
containing 24 lbs/day of BODg and 30 lbs/day of suspended
solids. The fecal coliform mean was 5.3 MPN/100 ml. Values
for the chlorine residual in most months were below the
minimum needed for disinfection and at other times above the
maximum permissible for receiving waters.

Manassas-Liberia

The Manassas-Liberia sewage treatment facility is
located on Flat Branch. The treatment is a Griffith process
which consists of bar screens, primary clarification, pri-
mary aeration, secondary clarification, secondary aeration,
final settling, 30-day detention, and chlorination. The
NPDES permit allows a discharge of .34 mgd containing 62
lbs/day of BODg5 and 65 lbs/day of suspended solids. 1In
1976, the flow averaged .32 mgd, but exceeded the permit
level in two months. The BODg average was 34 lbs/day and
suspended solids averaged 54.5 lbs/day. Fecal coliform

66



averaged 169 MPN/100 ml with three months of the year
violating the allowed level. Values for the chlorine
residual in most months were below the minimum needed for
disinfection and at other times above the maximum
permissible for receiving waters.

Manassas—-Northside

The Northside sewage treatment plant is located on Flat
Branch. The NPDES permit allows a discharge of .872 mgd
containing 160 lbs/day of BODg and 167 lbs/day of suspended
solids. 1In 1976, the flow averaged .75 mgd and contained 72
lbs/day of BODg and 99 lbs/day of suspended solids. The
fecal coliform mean was 26 MPN/100 ml. Values for the
chlorine residual in most months were below the minimum
needed for disinfection and at other times above the ‘maximum
permissible for receiving waters.

Greater Manassas Sanitary District

The Greater Manassas Sanitary District operates two
sewage treatment plants, Westgate and 0ld Centreville Road,
which discharge into Bull Run. The Westgate facility has
been abandoned and is currently pumping its waste to the 01ld
Centreville Road sewage treatment plant. This treatment
plant uses chemical addition, along with primary settling,
activated sludge, secondary settling, and chlorination. The
permit for 0ld Centreville allows a discharge of 2.34 mgd
containing 175.6 lbs/day of BOD5 and suspended solids. 1In
1976, the plant averaged a flow of 2.4 mgd, exceeding its
permit, and contained 95.7 lbs/day of BODg and 97.7 lbs/day
of suspended solids. The fecal coliform mean was 5 MPN/100
ml. Values for the chlorine residual in most months were
below the minimum needed for disinfection and at other times
above the maximum permissible for receiving waters.

Manassas Park I and IIX

The City of Manassas Park operates two treatment
facilities which discharge into Flat Branch. Both plants
have NPDES permits which allow a discharge of .344 mgd
containing 28.7 lbs/day of BODg and suspended solids. Both
plants utilize the Griffith process for treatment and
Manassas Park II has an additional finishing pond.

In 1976, Manassas Park I had an average flow of .27 mgd
containing 12.4 lbs/day of BODg and 12.9 lbs/day of sus-
pended solids. The fecal coliform average was 7 MPN/100 ml.
Manassas Park II had an average flow of .21 mgd in 1976,
containing 7.3 lbs/day of BODg and 8.3 lbs/day of suspended
solids. The fecal coliform mean was 6.4 MPN/100 ml. Both
these facilities reported values for the chlorine residual
in most months were below the minimum needed for disinfec-
tion and at other times above the maximum permissible for
receiving waters.

67



DISCUSSION

The Occoquan Reservoir is a major water supply source
for the Northern Virginia area and has been the subject of
much study. 1In September of 1977, the levels of the
Occoquan hit record lows after a severely dry summer. The
Occoquan serves 612,000 residents who use as much as 65
million gallons per day. In 1970, a study was completed by
the consulting firm of Metcalf and Eddy which indicated that
there were very serious water quality problems in the
reservoir, largely attributable to the discharge of nutrient-
rich sewage wastes. After this report was issued, the State
Water Control Board prepared its "Long Range Policy for
Wastewater Treatment in the Occoquan Watershed." This
comprehensive policy recommended the construction of two or
three regional plants with advanced waste treatment. .The
Upper Occoquan Sewage Authority (UOSA) Plant has a comple-
tion date schedule of March 1978. This advanced waste
treatment plant is very similar to the successful facility
used at Lake Tahoe, California. The UOSA facility will be
an activated sludge plant which will include both physical
and chemical treatment. Nitrogen removal will be accom-
plished by ion exchange and a sludge composting site will be
on the premises. The UOSA plant will have an initial design
flow of 10 mgd, with expansion to 25 mgd by the year 2020,
and final effluent requirements removing in excess of 96
percent of BODg, COD, suspended solids, nitrogen,
phosphorous, and fecal coliform.

After this plant is completed, all the dischargers
listed in the previous section will hook into the regional
facility. When the facility begins operation, the water
quality should improve, due to the phasing out of the less
sophisticated plants which are the major point source con-
tributors in this area.

In addition to these sources which have caused
degradation of water quality, the Occoquan area is subject
to the effects of nonpoint sources. Nutrients in the runoff
from agriculture, forest and urban lands increase the rate
of eutrophication in the Occoquan Reservoir. Of the two
major tributaries to the reservoir, Occoquan Creek receives
no major waste discharges, yet it experiences severe water
quality problems. From a water quality aspect, the amount
of nutrients and sediment from nonpoint sources must be
limited in order to prolong the useful life of this vital
water supply. In addition to water quality, the sediment
may create a water quantity problem as well. It is possible
for the sediment to settle in the quiescent regions of the
reservoir and displace water, thereby reducing its storage
capacity. Although this problem is less serious than the
water quality issue, it becomes important in long-range
planning for water supply.

All of the four counties in the Occogquan Watershed have

68



erosion control ordinances and programs, yet agricultural
operations are exempt from control. This absence of control
contributes nutrients and sediment to the receiving water
bodies. Limiting sediment only from active construction
areas will not, alone, alleviate nonpoint pollution.

69



MAJOR DISCHARGERS IN

THE CRITICAL AREAS

AREA/DISCBARGER PLOW (mayd) KDy (lbe/daxy)* BUSPENDED SOLIDS (lbe/day)®
Permit 1976 1975 Permit 1976 1975 Permit 1976 1975
2/UPKC A) 20.21 20.10 14,261 10,287 1,475 5,M1 25,793 36,192
2/Cumberland w 8.93 8.70 9,100 1,885 6,398 4,25 i,m 3,913
2/Calaness Pibers Company W .61 1.00 420 18 8 500 63 135
3/Rockingham Poultry (A) .3 .33 2 14 T8 124 99 (D}
3/Mcoref leld .20 .13 () 50 320 () 50 17 @)
aMinchester 5.35 3.86 4.80 803 11 1,065 803 s16 ™
4/Axrane Cxeek «30 ®) m 2 B) (8) [ ¥ ®) ®
4/0'sullivan Corporation (7. 1.48 2.60 () € (4] () () ©
S/Staunton 4.50 1.7 2,30 937 37 138 901 296 406
5/Pishersville 2.00 .21 (B) 400 9 (B) 400 12 (B)
6/Bar £ isonburg-Rack inghan 8.00 4.90 ®) 1,201 851 (®) 1,201 436 (B)
§/Wampler Poods (A) .16 ] 654 263 320 547, 325 370
7/Maynesbora 4.00 2.78 3.30 1,101 546 s 1,268 570 [0
7/Craapton-Shenandosh [t V] 1.54 1.5 60 “ 59 . 449 292 388
7/E.1. duPont de Kemours {A) 7.7 7.45 600 428 526 6,085 2,135 2,543
8/Lur sy .65 .49 .60 846 N7 (%] 651 3 422